Medications following implant or bone graft surgery

Today we performed an outpatient surgical procedure for you in the clinic.  Following our instructions carefully will allow you to heal as quickly as possible with the minimum risk of complications.

In order for you to heal as quickly and successfully as possible, we will often prescribe one or more medications to be taken over the next few days.  Taking several different medications can be confusing, and this sheet is to help you.  If you have any questions or problems, please don’t hesitate to call.

· Multivitamin supplement 

Vitamin supplements are probably overused by healthy people, but there is good evidence that water-soluble vitamins (Bs and C) speed healing following oral surgery.  The supplement we have given you may turn your urine a bright yellow colour—this is harmless.  Please advise us if you are already taking some kind of vitamin supplement. 

· Take the five tablets you have been given once a day until finished.

· Continue taking the one you normally take every day.

· Antibiotic

Antibiotics are definitely overused by healthy people.  We do not prescribe antibiotics for every case; it depends on how the area looks during your surgery.

· Amoxycillin 500mg     Take one capsule three times a day until finished, or

· Clindamycin 300mg    Take one capsule four times a day until finished, or

· Amoxycillin/Clavulanic acid   Take one caplet every twelve hours until finished, or
· _____________________________________________________

· Steroid

Steroids are drugs that control inflammation, and they can be helpful in limiting swelling.  The trade-off is that they slow healing.  Often we will inject a steroid medication next to the site rather than giving you pills.

· Dexamethasone 4mg (“Decadron”)  Two tablets the morning of your surgery, one and a half tablets the next day, and a half tablet on the second day after.

· We have injected steroids next to the site, so you do not need to take any pills.
· Anti-inflammatory
Non-steroidal anti-inflammatory drugs, or “NSAIDS”, include aspirin and similar drugs that control pain, fever, and inflammation.  This makes them the most useful pain-relievers in dentistry, as most pain in dentistry, including that following implant surgery, is due to inflammation.  

· Ibuprofen 200mg (“Advil”)  Take two tablets when the freezing is coming out, then two tablets every four to six hours as needed for discomfort.  Do not exceed 12 tablets per day.

· Ketorolac 10mg (“Toradol”)  Take one tablet every four to six hours as needed for discomfort.

· Other pain reliever
Most implant cases do not require anything more than ibuprofen, however we will occasionally prescribe other medications, especially in clients who are allergic to NSAIDS.

· Acetominophen with codeine 30mg (“Tylenol#3”)  Take one to two tablets every four to six hours as needed for discomfort.

· Acetominophen with oxycodone 5mg (“Percocet”) Take one tablet every eight hours as needed for discomfort.

